
IAEA-TECDOC-1642

Environmental Impact Assessment
of Nuclear Desalination



 

 
 
 
 
 
 
 
 
 
 
 

ENVIRONMENTAL IMPACT ASSESSMENT 
OF NUCLEAR DESALINATION 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

IAEA-TECDOC-1642 



AFGHANISTAN

ALBANIA

ALGERIA

ANGOLA

ARGENTINA

ARMENIA

AUSTRALIA

AUSTRIA

AZERBAIJAN

BAHRAIN

BANGLADESH

BELARUS

BELGIUM

BELIZE

BENIN

BOLIVIA

BOSNIA AND HERZEGOVINA

BOTSWANA

BRAZIL

BULGARIA

BURKINA FASO

BURUNDI

CAMBODIA

CAMEROON

CANADA

CENTRAL AFRICAN

   REPUBLIC

CHAD

CHILE

CHINA

COLOMBIA

CONGO

COSTA RICA

CÔTE D’IVOIRE

CROATIA

CUBA

CYPRUS

CZECH REPUBLIC

DEMOCRATIC REPUBLIC

   OF THE CONGO

DENMARK
[...]
regulated as point-sources or land-based sources of marine pollution. For instance, the 1995 
Barcelona Convention focusing on the protection of the Mediterranean Sea is demanding that 
the signatories take all appropriate measures against polluting the Mediterranean with 
discharges from outfalls or any other land-based sources within their territories. The 
Convention introduced the so-called LBS protocol whose Article 6 states that any discharge 
that may affect the Mediterranean Sea will be “strictly subject to authorization or regulation 
by the competent authorities of the Parties” [65]. 

Similarly, desalination discharges in the USA are regulated by, what are considered to be, 
well-developed environmental standards. Just as the Section 316(b) regulates the intake 
structures, the US Clean Water Act Section 403(c) regulates discharges. It requires that 
NPDES permits for ocean discharges are issued in compliance with EPA’s Ocean Discharge 
Criteria for preventing “unreasonable degradation of marine environment”. To clarify what 
must be prevented, in short, this phrase is defined as significant adverse changes in 
ecosystem, and/or direct or indirect threat to human health, and/or loss of value which is 
unreasonable in relation to the benefit derived from the discharge. In accordance with this 
definition, ten criteria were introduced to help establish whether discharging represents 
unreasonable degradation of marine environment [66]. 

The common way of controlling marine environment degradation involves two basic 
approaches [23, 64]. The first one places limitations on pollutants’ emissions, preventing 
dangerously high concentrations in the discharge. In order to comply with such regulations, a 
desalination facility has to improve its design, water intake process, and recycling techniques 
using the Best Available Technology or Best Available Technology Not Entailing Excessive 
Costs principle [67]. The other approach introduces ambient standards or environmental 
quality standards (EQS), setting overall pollutant concentrations that can not be exceeded in 
the water body [67, 68]. That way, the cumulative impact from other dischargers is also taken 
into account. EQS require establishing of mixing zones (allocated impact zone) in which 
numerical water quality standards can be exceeded and where initial dilution occurs. What is 



 

26 

more interesting now is that legislation, such as the EU Water Framework Directive and US 
Water Quality Standards, restrict polluting elements from the brine both at the outfall point 
and in the receiving water body, hence requiring not only treatment efficiency but in the same 
time consideration for the response of the receiving water body. [64, 68, 69]. 

On the other hand, specific standards for nuclear desalination discharges are so far not 
covered by IAEA since they are subjected to national regulations. However, environmentally 
sound practices are required - according to IAEA’s Technical Reports Series No. 400 - 
Introduction of Nuclear Desalination: a Guidebook [1], the maximum concentrations of some 
of the chemicals in the discharge system, such as chlorine, zinc and phosphate compounds, 
sulphuric acid and demineralizers, “should not exceed levels that are toxic to aquatic life”. 
Furthermore, IAEA Safety Guide No. NS-G-3.2 requires measuring of the radioactive, 
chemical and physical properties9 of the discharged effluents for examining the suitability of 
the site and establishing an environmental monitoring program [70].  

The environmental issues of nuclear desalination discharge are therefore fundamentally 
covered by the abovementioned legislation on effluent discharges and nuclear power plant 
safety guidance. The later indicates that it is generally not probable that nuclear desalination 
plants will have to deal with additional regulations and especially regulating parameters. 
Complying with them though, will require careful system design which will take into 
consideration the specific discharge characteristics from a nuclear desalination plant. 

3.1.2.2. Sources of environmental impact  

Desalination processes, with their respective pre-treatment procedures, can be identified as the 
main sources of environmental impact. In general, we can identify several types of 
desalination processes, such as: ion exchange, membrane and distillation processes. Out of 
these, mainly one membrane process (reverse osmosis - RO), and two distillation processes 
(multiple effect distillation – MED and multistage flash distillation – MSF) are used for 
desalination of seawater [71], due to the ability to work with feedwater that has a high content 
of dissolved solids. Both processes’ impacts on the environment are strongly influenced by 
the seawater intake in their magnitude and character. 

Nuclear desalination has been also applied with these three desalination techniques. The 
largest operating capacity so far, designed for 80 000 to 145 000 m3/d of desalinated water, 
was based in Aktau, Kazakhstan, using MED desalination [19]. Reverse osmosis on the other 
hand has so far been used only on small scale, with the largest capacity of 2600 m3/d co-
located with the NPP Ohi in Fukui, Japan [72]. Its overall lower energy requirements per 1 m3 
of product water have recently propelled the use of RO systems even when co-located with 
power plants (Table 4).  

It is important to note that, regardless the energy source or desalination technique applied, the 
quality of the feedwater is a crucial parameter for the efficiency of the process. Therefore, all 
three of the desalination techniques mentioned above require pre-treatment of the seawater 
which will not only improve, but also ensure consistent quality necessary for achieving the 
planned freshwater output [34]. The necessary pre-treatment must be decided on the basis of 
the intake water quality, the desalination process applied and freshwater (product water) 

                                                 
 9 Chemical properties are monitored through the presence of certain elements and substances (Ca, Mg, Cl, etc) and 
physical properties through parameters such as temperature and density. Since they are the same ones which are of concern 
for desalination processes, it can be concluded that the Safety Guide requirements are adequate for nuclear desalination as 
well. 



 

27 

quality [25]. Common pre-treatment procedures for the mentioned desalination processes 
include use of chemicals that should prevent biofouling and scaling as well as pre-heating of 
the feedwater [59, 71]. Specifics of the desalination processes and their respective pre-
treatment procedures are presented in the following paragraphs. 

Reverse osmosis is a process that applies pressure which is higher than the osmotic pressure 
on the side of the saline solution, thus forcing the water molecules through the membrane 
where low concentration water is collected. The product water of RO desalination is of 
drinking quality and varies between 200 and 500 mg/L [23]. The desalination process is 
displayed in Figure 12. 

Table 4. ENERGY NEEDED FOR SEAWATER DESALINATION PROCESSES [23, 73] 
 RO MSF MED 

Electrical energy use (kWh/m3) 2.5 - 7 3 - 5 1.5 – 2.5 

Heat consumption (MJ/m3) / 250 - 330 145 - 390 

total energy with +10% for 
auxiliary systems (MJ/m3) 10 - 30 290 - 385 165 - 440 

 

 
Figure 12. Reverse osmosis diagram. 

 

Although seawater reverse osmosis (RO) requires high pressures of 70 to 80 bar applied on 
the feedwater, this desalination technique is less energy intensive in comparison to the 
distillation processes: for seawater RO with energy recovery devices, the specific energy 
consumption is in the range10 of 2.5 to 7 kWh/m3 [23, 52]. The RO energy needs vary 
depending on the salinity of the intake water. According to the principles of osmosis, lower 
salinity of the feedwater will mean lower energy consumption for producing fresh water. Due 
to overall lower energy consumption, RO is predominantly used in countries that are lacking 
energy resources, such as Spain, Cyprus, Malta etc. For instance, Ashkelon, the largest RO 
desalination plant with a capacity of 330 000 m3/d, is in Israel [74].  

                                                 
 10 The usual energy requirement for modern seawater RO with energy recovery is 3 to 4 kWh. 



 

28 

Another efficiency factor for the RO desalination process is the temperature of the feedwater. 
Membrane producers usually recommend 45oC [23]. Lower temperatures, such as the 
seawater’s ambient temperature, contribute to lower efficiency rates. 

On the other hand, RO seawater desalination, in spite of its great technical progress, is still 
not considered as reliable as the distillation processes, mainly due to the sensitivity of RO 
membranes’ to fouling. The use of different materials has helped in reducing the fouling 
impact on the production of desalinated water, but fouling-resistant membranes are yet to be 
introduced [23]. In order to have a stable performance, RO desalination needs feedwater 
quality of SDI 5 or less, with SDI 2 to 3 being desirable values. Owing to the fragility of the 
membranes, the necessary degree of feedwater pre-treatment is higher than the one for 
distillation processes.  

The removal of suspended solids to avoid membrane fouling is achieved with the use of 
coagulants such as ferric chloride, ferric chloride sulfate or aluminium chloride. Thoroughly 
mixed in the feedwater, they start the process of particle coagulation, thus improving the 
removal rate of the pre-treatment filters, since larger particles are easier to remove [75].  

Furthermore, the process of pre-treatment usually includes the use of biocides. Chlorine, in 
various forms, is the most commonly used additive in desalination facilities for prevention of 
intake structure biofouling [57, 75]. Typical chlorine addition is 2 mg/L, but shock 
chlorination used for eliminating any organisms that might have survived in the intake 
systems can contain up to 6 mg/L chlorine. However, since most of the membranes are 
sensitive to chlorine due to enhanced oxidization, it must be eliminated from the feedwater. 
Hence sodium bisulfite is added in concentrations 2 to 4 times higher than chlorine, or the 
chlorinated feedwater is filtered through granular activated carbon [25, 34].  

Antiscalants are common additives for both, distillation and membrane processes, preventing 
scale formation. For such purpose, usually policarbonic acids and phosphonates are being 
used. They disperse and complex calcium and magnesium ions, reducing scale formation [57]. 
Reverse osmosis may utilize sulfuric acid as well to prevent scaling [71]. 

Membrane cleaning chemicals are applied to clean the material which was not removed in the 
pre-treatment and accumulated on the membranes. Alkaline solution with pH 11-12 are used 
to dispose of fouling organisms and silt deposits, while acidic solutions are used to dissolve 
scales and metal oxides [57, 75].  

Typically though, RO plants do not use less chemicals per unit of seawater intake, but their 
higher recovery ratio means less chemicals per unit of desalinated water [76]. 

Multiple Effect Distillation (MED) is a technique which uses evaporation for desalinating 
seawater (Figure 13). The basic concept is very simple and requires heat that can be brought 
to the seawater effect (chamber). The vapor from that effect is then condensed in the next 
effect, providing water with very low solids content, TDS < 50mg/L [34]. The released 
condensation heat is then used for the next effect.  

MED is characterized with reduced pumping requirements and ability to use low quality 
waste heat, resulting in lower power needs compared to MSF. Top brine temperature is 
around 70 to 75oC [23, 34]. This is an important factor which contributes to the enhanced 
application of this technique. Currently, the largest MED facility is Jubail II, Saudi Arabia, 
with 800 000 m3/d of capacity [77]. 



 

29 

 
Figure 13. Multiple effect desalination. 

Multistage flash (MSF) desalination process, involves heating of seawater with steam 
condensing on the tubes that carry it. (Figure 14) Flowing into the next stage, where typically 
for MSF the pressure is lower and allows for lower boiling temperatures, the heated seawater 
then boils rapidly flashing into steam. This steam condenses to fresh water and the heat 
released in the process is used for the next stage. MSF typically operates with a top brine 
temperature of 90 to 120oC [23, 34] and providing product water of TDS < 10 mg/L [44]. In 
general, 25-50% of the seawater evaporates and is converted to potable water, depending on 
the pressure [25, 34]. 

 
Figure 14. Multistage Flash diagram. 

The world’s largest MSF plant is the Shoaiba 3 desalination plant in Saudi Arabia with a 
capacity of 880 000 m3/d of desalinated water [77].  

As mentioned earlier, the pre-treatment of intake seawater for all seawater desalination 
processes involves chlorination. A continuous dose of 0.5 to 2 mg/L active Cl2 is usually 
added for RO, with a shock dose of around 4 mg/L every one to five days lasting for 30 to 
120 minutes [34]. Chlorine ensures that the efficiency of the process will not be negatively 
affected due to biofouling of the structure (e.g. evaporation surfaces), but since it can damage 
the membranes it is neutralized prior to reaching them. The chlorination levels in the pre-



 

30 

treatment are similar for RO and distillation. However, the robust distillation processes, 
usually applying the same level of chlorination do not require treatment of the used chlorine 
and it is therefore rejected together with the brine [71].  

The antiscalants used in both distillation processes include organic polymers (mainly 
policarbonic acids) or, phosphonates11 to disperse and complex calcium and magnesium ions, 
reducing scale formation [57].  

Antifoaming agents, such as polyglycol, are specific primarily for MSF [34]. They are added 
in concentrations lower than 0.1 mg/L to disperse foam-causing organics originating from the 
biomaterial in the feedwater. They must be soluble in water over a wide temperature range 
[71]. 

Corrosion is a vulnerable spot for distillation processes which occurs due to their higher 
operating temperatures. The most important heavy metal discharged with the brine is copper, 
with natural levels ranging between less than 1 µg/L in the open ocean to a 100 µg/L level in 
estuaries. Usual copper levels in the discharge range around 15 to 100 µg/L [71]. Therefore, 
depending on the location and the corrosion rate of the desalination plant systems, the 
discharge copper level can be normal, or even lower, than the natural level. Yet, some cases 
have been reported discharging more than 200 times higher concentrations of copper 
compared to the local marine environment [76].  

As corrosion is of particular importance for the discharge impacts, the heat exchangers should 
especially be protected from it. Thus physical deaeration is applied to lower the content of 
dissolved oxygen down to a level of 100 µg/L, and further addition of sodium bisulfite may 
result in 20 µg/L dissolved oxygen [71].  

As a summary, it can be said that these processes with their discharges can affect the salinity, 
pH and, much as the nuclear power plants, the temperature of the receiving waters. 

Every desalination process rejects brine with increased salinity which depends on the applied 
desalination technique and technology. It is undisputed that reverse osmosis provides highest 
recovery ratios that may be as high as 65% [34]. Sadhwani et al. reported 60% recovery from 
the Maspalomas II plant with a high pressure second stage [78]. Younos [59] reports recovery 
of 30-50%. As for the distillation processes, recovery rates are reported to be between 10-50% 
[23, 25, 59]. Therefore, it can be expected that the salinity of the reject brine may reach more 